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LIC Ho, Heed Office 20n,401-712, 8. Korea
P/O Na. 322015060112 EN 10204{2004) TYPE 3.1 Certificate No. [H20150800468 ~ 1
Commodity H-BEAM Class Cart. No.
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e MILL TEST CERTIFICATE
Customer DUFERCO STEEL
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L/C No. Heed Offico incheon, 401-712, S. Korea
HoN, 32201506C1 12 EN 10204(2004) TYPE 3.1 Certiicato No. [H20150800488 - 2
Gommodty H-BEAM Ciass Cart. No.
: ASTM AST2 Go0/ABGZ]
Spacitication 08A 350W Date of lssue 2015-08-04
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(Note) (#) Coq: (CE=C+Mn/6+Cr/B+V/5+Mo/6+NIT1 B+Cuf §) (2) Gauge length : 200 mm {3} Yield Ratio = YP/TS
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